MF385 4WD TRACTOR PARTS LIFT ARM

MF385 4WD TRACTOR PARTS LIFT ARM

Search Massey Ferguson Tractors parts you need quickly and easily and get directly from MFIPK.COM website… Please WhatsApp/Email required parts with your address. Our staff will reply to your exact price quote with freight charges shortly… WhatsApp: +923214291171, WhatsApp: +923334518892, WhatsApp: +923349929893, Email: info@mfipk.com

Category:

Description

MASSEY FERGUSON TRACTOR MF385 4WD SPARE PARTS LIFT ARM

 

ASSY. HYD. LIFT COVER
PLUG 3/8 – 18 N.P.T.F.
PLUG 3/8 NPSM x 18 T.P.I.
BONDED SEAL
HEX. SKT. SETSCREW 5/16-18 UNC3A X16 PLUG LOCKING
HEAD CONTROL SPRING
BOOT RUBBER
NUT
SPRING – 7500 L
SEAT CONTROL SPRING
PLUNGER CONTROL SPRING
PIN GORVED
DISC COVERLOAD STOP
BOLT 7/16-14 UNC-2A L.77.8/79.4
BOLT 7/16-14 UNC-2A L.104.8/103.2 BOLT 7/16-14 UNC-2A L. 52.4/54.0
BOLT 7/16-14 UNC-2A L.46.0/47.6
STAND PIPE
WASHER BACKUP 3/8 THICK. 0.029
O RING
SHAFT PIVOT
SNAP RING
COLLAR
CAP LIFT COVER
PLUG
BREATHER ASSY
GASKET
WASHER 3/8
O-RING
RING SPACER
ASSY.- BRKT. LEVER SUPPORT

Reviews

There are no reviews yet.

Be the first to review “MF385 4WD TRACTOR PARTS LIFT ARM”

Your email address will not be published.